
Page 1 of 14 

Permit Fact Sheet 
General Information 
Permit Number:  WI-0022322-09-0 

Permittee Name: VILLAGE OF THERESA 

Address: P O Box 327 

City/State/Zip: Theresa WI 53091-0327 

Discharge Location: McArthur Road, Theresa WI, NWQ, NWQ, Sec 16, T12N R17E 

Receiving Water: East Branch of the Rock River, (East Branch Rock River Watershed, UR13 – Upper Rock Basin) 
in Dodge County 

StreamFlow (Q7,10): 1.1 cfs 

Stream 
Classification: 

Warm Water Sport Fish 

Discharge Type: Existing, Continuous 

Design Flow(s) Annual Average 0.202 MGD 

Significant Industrial 
Loading? 

Widmer Cheese Cellar 

Operator at Proper 
Grade? 

Yes- Basic Facility with required subclasses A1, B, C, D, SS. Subclass P is required during the 
permit term. 

Approved 
Pretreatment 
Program? 

N/A 

 

 
Facility Description 
The Village of Theresa operates an activated sludge (oxidation ditch) wastewater treatment facility consisting of a bar 
screen, aeration basin, two final clarifiers, chemical addition for phosphorus removal, and ultraviolet disinfection. The 
secondary clarifier was added in the 2019 facility upgrade. There is a two million-gallon lagoon used for septage hauling 
intake and to assist with wet weather flows. The lagoon acts as a reservoir/equalization basin to feed the plant steadily. 
The wastewater is primarily residential in nature, with one industrial contributor. Effluent is discharged year-round to the 
East Branch of the Rock River. The annual average design flow of the facility is 0.202 MGD with an average of 0.188 
MGD discharged. Sludge that is produced during the treatment process is aerobically digested and stored on-site prior to 
being land applied on DNR-approved sites. Additional sludge storage is provided off-site by a local farmer. 

Substantial Compliance Determination 
After a desk top review of all discharge monitoring reports, CMARs, land app reports, compliance schedule items, and a 
site visit on May 1, 2023, this facility has been found to be in substantial compliance with their current permit. 

Compliance determination entered by Jordan Main, Wastewater Engineer on May 10, 2023. 

 

 



Page 2 of 14 

Sample Point Designation 

Sample 
Point 
Number 

Discharge Flow, Units, and 
Averaging Period 

Sample Point Location, WasteType/sample Contents and 
Treatment Description (as applicable) 

701 Flow measurement is not required Influent: 24-hour flow proportional composite samples shall be 
collected before the headworks. 

001 0.188 MGD 
(Average October 2018 – November 2023) 

Effluent: 24-hour flow proportional composite sampler intake 
located at the Parshall flume and ultrasonic flow meter, prior to UV 
disinfection. Grab samples are collected directly after UV 
disinfection, prior to discharge to the East Branch of the Rock 
River. Effluent flow is measured with Parshall flume and ultrasonic, 
located after the parallel clarifiers before UV disinfection. 

002 46 U.S. tons 
(2023 permit application) 

Aerobically digested, Liquid, Class B. Grab samples of the sludge 
shall be collected from the aerated sludge on-site holding tank and 
combined to form a representative sample. Sampling shall occur 
prior to transfer to an off-site tank or land application. 

 

1 Influent – Monitoring Requirements 

Sample Point Number: 701- INFLUENT 
Monitoring Requirements and Limitations 

Parameter Limit Type Limit and 
Units 

Sample 
Frequency 

Sample 
Type 

Notes 

BOD5, Total   mg/L 3/Week 24-Hr Flow 
Prop Comp 

 

Suspended Solids, 
Total 

  mg/L 3/Week 24-Hr Flow 
Prop Comp 

 

Changes from Previous Permit: 
Increase sampling frequency to 3/week to align with effluent discharge monitoring. 

Explanation of Limits and Monitoring Requirements 
BOD5 and Total Suspended Solids: Tracking of BOD5 and Suspended Solids are required for percent removal 
requirements found in s. NR 210.05, Wis. Adm. Code and in the standard requirements section of the permit. 

 

 

 

 

 

 



Page 3 of 14 

2 Surface Water - Monitoring and Limitations 

Sample Point Number: 001- EFFLUENT 
Monitoring Requirements and Limitations 

Parameter Limit Type Limit and 
Units 

Sample 
Frequency 

Sample 
Type 

Notes 

Flow Rate   MGD Daily Continuous  

BOD5, Total Monthly Avg 19 mg/L 3/Week 24-Hr Flow 
Prop Comp 

Limit effective May 
through October each year. 

BOD5, Total Monthly Avg 30 mg/L 3/Week 24-Hr Flow 
Prop Comp 

Limit effective November 
through April each year. 

BOD5, Total Weekly Avg 19 mg/L 3/Week 24-Hr Flow 
Prop Comp 

Limit effective May 
through October each year. 

BOD5, Total Weekly Avg 30 mg/L 3/Week 24-Hr Flow 
Prop Comp 

Limit effective November 
through April each year. 

BOD5, Total Weekly Avg 24 lbs/day 3/Week Calculated Limit effective May 
through October each year. 

BOD5, Total Weekly Avg 36 lbs/day 3/Week Calculated Limit effective November 
through April each year. 

Suspended Solids, 
Total 

Monthly Avg 19 mg/L 3/Week 24-Hr Flow 
Prop Comp 

Limit effective May 
through October each year. 

Suspended Solids, 
Total 

Monthly Avg 30 mg/L 3/Week 24-Hr Flow 
Prop Comp 

Limit effective November 
through April each year. 

Suspended Solids, 
Total 

Weekly Avg 19 mg/L 3/Week 24-Hr Flow 
Prop Comp 

Limit effective May 
through October each year. 

Suspended Solids, 
Total 

Weekly Avg 30 mg/L 3/Week 24-Hr Flow 
Prop Comp 

Limit effective November 
through April each year. 

Suspended Solids, 
Total 

Monthly Avg 32 lbs/day 3/Week Calculated Limit effective January, 
March, May, July, August, 
October, and December 
each year. 

Suspended Solids, 
Total 

Monthly Avg 35 lbs/day 3/Week Calculated Limit effective February 
each year. 

Suspended Solids, 
Total 

Monthly Avg 31 lbs/day 3/Week Calculated Limit effective April, June, 
September, and November 
each year. 

Suspended Solids, 
Total 

Weekly Avg 24 lbs/day 3/Week Calculated Limit effective May 
through October each year. 

Suspended Solids, 
Total 

Weekly Avg 36 lbs/day 3/Week Calculated Limit effective November 
through April each year. 



Page 4 of 14 

Monitoring Requirements and Limitations 

Parameter Limit Type Limit and 
Units 

Sample 
Frequency 

Sample 
Type 

Notes 

Nitrogen, Ammonia 
(NH3-N) Total 

Daily Max 14 mg/L 3/Week 24-Hr Flow 
Prop Comp 

Limit effective November 
through April each year. 

Nitrogen, Ammonia 
(NH3-N) Total 

Monthly Avg 14 mg/L 3/Week 24-Hr Flow 
Prop Comp 

Limit effective November 
through March each year. 

Nitrogen, Ammonia 
(NH3-N) Total 

Monthly Avg 8.0 mg/L 3/Week 24-Hr Flow 
Prop Comp 

Limit effective April each 
year. 

Nitrogen, Ammonia 
(NH3-N) Total 

Monthly Avg 9.0 mg/L 3/Week 24-Hr Flow 
Prop Comp 

Limit effective May 
through October each year. 

Nitrogen, Ammonia 
(NH3-N) Total 

Weekly Avg 14 mg/L 3/Week 24-Hr Flow 
Prop Comp 

Limit effective November 
through March each year. 

Nitrogen, Ammonia 
(NH3-N) Total 

Weekly Avg 12 mg/L 3/Week 24-Hr Flow 
Prop Comp 

Limit effective April each 
year. 

Nitrogen, Ammonia 
(NH3-N) Total 

Weekly Avg 10 mg/L 3/Week 24-Hr Flow 
Prop Comp 

Limit effective May 
through October each year. 

pH Field Daily Max 9.0 su 5/Week Grab  

pH Field Daily Min 6.0 su 5/Week Grab  

Dissolved Oxygen Daily Min 6.0 mg/L 5/Week Grab  

E. coli Geometric 
Mean - 
Monthly 

126 #/100 ml Weekly Grab Limit effective May 
through September each 
year. 

E. coli % Exceedance 10 Percent Monthly Calculated Limit effective May 
through September each 
year. 

Phosphorus, Total Monthly Avg 1.0 mg/L 3/Week 24-Hr Flow 
Prop Comp 

This is a technology-based 
limit, consistent with what 
is already effective and will 
be retained throughout the 
permit term. 

Phosphorus, Total Monthly Avg 2.28 lbs/day 3/Week 24-Hr Flow 
Prop Comp 

Limit effective January 
each year. 

Phosphorus, Total Monthly Avg 2.44 lbs/day 3/Week 24-Hr Flow 
Prop Comp 

Limit effective February 
each year. 

Phosphorus, Total Monthly Avg 1.63 lbs/day 3/Week 24-Hr Flow 
Prop Comp 

Limit effective March each 